Group
200 CHAMPION DRIVE
910) 897-4995
910) 897-7306

(

AN AFFILIATE OF
The| GOAWIN
DUNN, NC 28334

2 (

PHONE:
FAX

-+
C
)
&

£
-
O

L

O
C
O

-+

L
O

I

Z
O
O
>
<
1
O




Notes

It is recommended that the Owner/Operator record the following information immediately after
purchasing, so that when calling for Parts or Service, the information will be readily on hand.

Dump Truck Body
Model Number
Serial Number

Subframe Assembly
Model Number
Serial Number

Hoist Assembly
Model Number
Serial Number

Truck
Year
Make
Model
Truck Number

September 2021

CHAMPION.

Hoist and Equipment




Table of Contents

Safety Alert Symbols

Safety Checklist

Periodic Inspections

Power Take OFF (PTO) Pump

Pump Rotation and Porting

Hydraulic Plumbing Diagram

Hydraulic Plumbing Diagram, Single Acting Electric Pump (PD40048)
Hydraulic Plumbing Diagram, Double Acting Electric Pump (PD40045)
Electric Pump Priming Procedure (MP50398)

Electric Pump Troubleshooting Procedure (MP50399)

Champion 8S Valve- Twin Hydraulic Plumbing Diagram (PD40087-8S)
Hoist Installation Procedure |, Hoist Location on Truck Chassis

Hoist Installation Procedure Il, Bed Spacer and Rear Hinge Installation
Hoist Installation Procedure Ill, Removing Slack from Hoist and Rear Hinge
Hoist and Dump Body Installation Procedure

Safety Prop Installation

CS412TRK Scissor Hoist (A12454)

CS415TRK Scissor Hoist (A12337)

CS515TRK Scissor Hoist (A12338)

CS615TRK Scissor Hoist (A12339)

Rear Hinge Assembly

CS520TRK Scissor Hoist (A12676)

CS620TRK Scissor Hoist (A12677)

CS5520TRK Scissor Hoist (A12678)

CS6620TRK Scissor Hoist (A12679)

CS415LP Scissor Hoist (A12427)

CS515LP Scissor Hoist (A12428)

CS615LP Scissor Hoist (A12429)

CS615HDLP Scissor Hoist (A12557)

CS620HDLP Scissor Hoist (A12556)

CS6615LP Scissor Hoist (A12552)

CS6620LP Scissor Hoist (A12212)

CS628LP Scissor Hoist (A12554)

CS5530LP Scissor Hoist (A12553)

CS6630LP Scissor Hoist (A12547)

Rear Hinge Assembly
Warranty Information

CHAMP

Hoist and Equipment

ON




Attention: Before Operating, Maintaining, or Repairing the Conversion Hoist read this manual
completely and refer to it continuously.

Safety Alert Symbols

The terms Danger, Warning, and Caution are used to indicate different levels of potential hazard to
equipment and personnel.

Indicates a hazardous situation which, if not avoided, will result in death or serious
injury. This signal word is to be limited to the most extreme situations.

_ Indicates a hazardous situation which, if not avoided, could result in death or serious
injury.

AOAUTION Indicates a hazardous situation which, if not avoided, could result in minor injury.

/."/e k4 [+ 58| Used to warn of a potential hazard to the equipment.

CHAMPION.

Hoist and Equipment




Safety Checklists

DANGER To prevent possible death or injury to personnel and damage to the equipment, the
following checklist is to be performed prior to and during operation of the truck and hoist.

Pre-Operation Checklist

i Prior to initial operation of truck and hoist read this manual completely and refer to it
continuously.

i Prior to operation of hoist, read and understand all safety symbols, (cautions, warnings,
and dangers) in this manual, identify them on the truck and hoist, and follow their
instructions carefully. If any safety symbols are missing or incomplete on the subframe,
hoist, or dump body, order them from Godwin Manufacturing.

Do not allow unauthorized personnel to operate this equipment.

Do not allow personnel to ride in or on the truck body.

Do not operate a loaded truck on unlevel or soft surfaces.

Prior to operation of hoist inspect to ensure that the safety props, pump/valve guard,
and PTO shaft guards are in place and in good working order.

Disengage the PTO drive prior to operating the truck. Moderately high PTO speeds
will damage the pump and sustained high PTO speeds may cause the hydraulic oil
temperature to rise high enough to damage the pump.

Operational Checklist

i Before loading the truck make sure that the load does not exceed the Gross Vehicle
Weight (GVW) rating of vehicle or the hoist’s rated lifting capacity.

Always load the dump body evenly from side-to-side and from front-to-rear.

Prior to operating the hoist ensure the area is clear of personnel and equipment.

Do not allow hoist controls and the area around them to become cluttered with tools, etc.
Do not operate the hoist under power lines.

Do not raise the hoist when truck is in motion.

Do not move the truck with the hoist raised.

Always release tailgate latching controls prior to lifting the dump body.

Always operate the hoist controls from inside the truck cab.

Do not go underneath a loaded and raised truck body under ANY circumstances.
Do not go underneath a truck with the engine running.

Do not go underneath an unloaded raised truck body unless the safety props are
properly installed.

i Do not leave truck unattended with truck body raised.

O
O
O
O
O
O
O
O
O
O
O

Post-Operation Checklist

i Do not use hands or other body parts to check for hydraulic leaks.

i Follow all Federal, State, and Local regulations pertaining to this equipment.
i Keep all equipment properly maintained and serviced.

CHAMPION).

Hoist and Equipment




Periodic Inspections
The following checklist is to be followed prior to operating and while operating the truck and hoist:

Daily Inspection (Before Operating)
m Check hydraulic oil level and add more to the reservoir as needed
-For PTO driven pumps use HD 32 hydraulic oil
-For electric driven pumps use Dextron ATF automatic transmission fluid ONLY!
Check for any fluid leaks under truck and hoist
Make sure all components are securely fastened, such as frame/pump guard, tool box
is closed, hydraulic hoses for spreader/plow properly stowed, etc.
Check all lighting to be sure it is functioning properly
Check lighting on any towed equipment
Inspect hitch if towed equipment is attached and be sure safety chains are fastened
Test hydraulic functions and observe for proper operations
Check tire pressure per markings on the tires

Weekly Inspection

m Perform all of the above checks

m Inspect all mechanical functions, i.e., hoist pivots, rear hinge pivots, single hitch, etc.
Be sure they have been properly lubricated and show no signs of stress

m Test low oil shutdown system to be sure it is operating properly

Bi-Monthly Inspection
m Lubricate all hoist pivot points and rear hinge assemblies with chassis grease (See MP50077)
m Lubricate pintle hitch with chassis grease

Six Months to One Year (Depending upon usage)

m Change hydraulic oil filter (First change should be done after 50 hours of operation)
m Inspect suction strainer in oil tank

O Check hydraulic oil for contamination, discoloration, signs of wear, etc.

CHAMPIONY,

Hoist and Equipment




Power Take Off (PTO) and Electric Pump Operations

- Disengage PTO before driving truck.

PTO operation is controlled by either a cable, electric hydraulic system, or air shift system.
(Refer to Figure 11 below).

To Engage PTO on Standard Transmission
The follow instructions are to be performed with the engine running at idle speed,
NOTICE transmission in neutral, and the ppark brake engaged. ’ ’ P
1. Allow the engine to slow to idle speed, shift into neutral, and engage the park brake.
2. Depress and hold down the clutch pedal.
3. Pull PTO control out until the red PTO light illuminates.
NOTE: If light does not illuminate, and PTO does not engage. Slowly release the clutch pedal while
pulling on the PTO control.
4. When the PTO is engaged, slowly release the clutch pedal to supply power to the hoist pump.
5. The pump/hoist control should be in the neutral or “hold” position.
6. Depress the safety button and pull the pump/hoist control to raise the bed.
7. When bed raises to desired height, push the pump/hoist controls to the center neutral or “hold”
position this will stop bed movement up or down.

8. To lower the bed depress the safety button and push pump/hoist control.
9. Depress clutch pedal and push PTO control to disengage.

To Engage PTO on Automatic Transmission

1. Allow the engine to slow to idle speed, engage the park brake, and shift into a drive gear.
This will stop the transmission gears from turning.

2. Shift PTO into gear, then shift transmission into neutral. This will start transmission gears
turning, and in turn, put PTO into operation.

Electric Pump
Press and hold the appropriate button. Note: Pump will stop when button is released.

Body Up (Pull Lever) Electric Control

Red safety button

Body Down
(press red safety
and push)

Figure 11: PTO & Electric Pump Controls

CHAMPION).

Hoist and Equipment




Pump Rotation and Porting

OPTIONAL SIDE PORT
(OTHER SIDE AS WELL)

PRESSURE SIDE

CLOCKWISE ROTATION (CW) COUNTER-CLOCKWISE ROTATION (CCW)
(SEE ABOVE) (SEE ABOVE)

The P21 and P22 pumps are bi-directional and offer side and rear (NPT) porting. The pumps are
shipped with the side ports plugged. To utilize side porting move the steel plugs from the side
ports to the rear ports and plumb the hydraulic lines. Refer to the illustration above for port
designation based on pump rotation.

Helpful Hint:

To determine pump rotation, do not remove the plastic shipping plugs. Temporarily bolt pump to
the mounted PTO. Start truck engine and engage PTO for approximately 3 seconds, then
disengage PTO and shut-off engine. The plastic shipping plug on the pressure port should have
popped out of the pump housing.

CHAMPION\.

Hoist and Equipment




SIDE PORTS MAY BE USED IF
REAR PORTS ARE OBSTRUCTED.

WHEN PLUMBING PUMP BE SURE TO USE

THE PROPER PORT. IF YOU ARE NOT SURE
WHICH PORT IS SUCTION & WHICH IS MAIN
PRESSURE. LEAVE SHIPPING PLUGS IN PORTS
AND OPERATE PUMP NO LONGER THAN 3 SEC-
ONDS THIS WILL POP OUT THE MAIN PRESSURE
SHIPPING PLUG. BE SURE IT RUNS NO LONGER
THAN 3 SECONDS OR PERMANENT DAMAGE TO
PUMP MAY OCCUR!!

WILLIAMS 8C VALVE
HYDRAULIC PLUMB DIAGRAM

Gogmtl N%E% cSrS)ﬁNLNC' PD4OO1 O




3/8" 90° SWIVEL ADAPTER
PART # P12-14-6-6

__’P* PORT

——*S” PORT

¥

l)

77

W
@

/\'
i
e

250 AMP CUSTOMER SUPPLIED
MEGA BUS. PART # AMG-230

1/2" 90° SWIVEL ADAPTER

NOTE: Ground Wire is to be ground to valve body.
DO NOT GROUND TO CHASSIS!.

1/2" 90° SWIVEL ADAPTER

NOTE:
HYDRAULIC PORT FITTINGS ORIENTATION MAY
VARY DEPENDING ON CHASSIS TYPE.

HYDRAULIC PLUMB DIAGRAM
SINGLE ACTING ELECTRIC PUMP

S0 vy | PD40048




3/8" 90° SWIVEL ADAPTER
PART # P12-14-6-6

250 AMP CUSTOMER SUPPLIED
MEGA BUS. PART # AMG-230

1/2" 90° SWIVEL ADAPTER

NOTE:
HYDRAULIC PORT FITTINGS ORIENTATION MAY
VARY DEPENDING ON CHASSIS TYPE.

NOTE: Ground Wire is to be ground to valve body.
DO NOT GROUND TO CHASSIS!!.

HYDRAULIC PLUMB DIAGRAM
DOUBLE ACTING ELECTRIC PUMP

SO v o | PD40045




Electric Pump Priming Procedure
Single acting (M-3519) or Double acting (M-3551)

A. Be sure hoist and electric pump are completely installed and ready to safely operate.
Fill electric pump reservoir with Automatic Transmission Oil to within 1 inch of top.
B. Power the hoist up using the white button the push button controller.

NOTE: If hoist does not start to raise within 10 seconds, stop and check that the hydraulic lines
are correctly installed. See below:
Monarch 3551 (double acting, yellow) “C1” port = hoist raise (white button) = 3200 PSI.
“C2” port = hoist lower (black button) = 800 PSI.
Monarch 3519 (single acting, orange)  “P” port = hoist raise (white button) = 3200 PSI.
“S” port = lower/vent to res (black button) = 0 PSI.

To prevent damage to the equipment, Do not allow the hydraulic reservoir to run out of
N OTICE hydpraulic, Automga\tic Transr?ﬁsrs)ion Oil. Always maintainyat least half a tank of oil.

C. When powering the hoist up the first time, it is imperative that the reservoir NOT run out of oil.

Maintain a half tank of oil on the first lift by stopping and filling as needed.

D. Check for leaks during lifting operations and check for obstructions.

E. For double acting pump only- Lower the hoist by pressing the black button.
Note: Lower the hoist 1/3 and stop for 20 seconds, repeat two more times until hoist is
fully lowered. Once the hoist has fully lowered CONTINUE to hold the black button until
the oil in the reservoir stops moving (turbulence), about 20 seconds. The turbulence in the
reservoir during this crucial step is filling the top side (or down side) of the cylinder. This
typically has to be done only upon the initial installation or when the unit has run low in oil
and is being refilled.

F. After steps A through E have been done, fill the reservoir as needed to maintain % to % full with

the bed down.

Helpful Hints:
1. Perform the above priming steps no more than twice in 30 minutes due to oil aerating.
2. If the reservoir overflows when lowering, the following could cause overflowing.
(a) Aerated oil
(b) “Hoist lower” line too small or obstructed
(c) Wrong ports used on pump
(d) Extremely cold conditions.
3. Make sure the customer understands that the electric power unit (used when necessary) has
the same lifting capacity but will be slower than a PTO driven unit.
4. Do not operate pump more than two minutes at a time or without truck engine running so as
to keep a charge in battery.

CHAMPIONY,

Hoist and Equipment




Electric Pump Toubleshooting Procedure
Single acting (M-3519) or Double acting (M-3551)

Electric pump solenoid does not click:

A. Bad hot (+) or ground (-) cables(s) from battery to pump. Be sure to use both cables and

connect directly to the battery. Install a 250 amp mega fuse at the positive battery connection.
NOTE: On newer trucks, the ground cable from battery to chassis is too small to carry
the load of the electric pump unit. Two individual positive and ground cables from battery
to electric pump unit are needed to correct for the higher current draw.

B. Check for 12 volt signal at small post of solenoid when pressing the up button on the control.

If voltage is below 12 volts it may be an alternator or battery issue. If no voltage, it may be the

switch or a broken or corroded wire.

Electric pump Solenoid clicks but motor does not operate:

A. Check battery connection between solenoid and motor

B. Contacts in solenoid could be burned. (Check this by shorting the two large posts on the
solenoid, if motor turns replace solenoid assembly)

C. Bad motor

D. Seized pump

Motor/pump turns but hoist will not work:

A. Check for 12 volts at valve coil(s). Could be bad switch or broken wire.

B. Are coils magnetized when button is pressed? Could be bad coil or connector.

C. Cartridge stem could be bent. Lower bed completely, remove cartridge, and roll it on a table

to check for alignment.

D. Check pump unit pressure. Up pressure should be 3200 PSI and down (on double acting units)
should be 800 PSI.

Hoist stuck in Up position, will not come down:

A. Check for 12 volts at down coil.

B. Check for bent stem on down cartridge. Call for service technician.
DO NOTATTEMPT TO REPAIR!

ﬂ DANGER A hoist that is stuck in the up position is an extremely dangerous situation and must be
handled with great care. DO NOT ATTEMPT TO REPAIR! Contact a service technician.

CHAMPION).

Hoist and Equipment




Note:

Install a 10 amp fuse at the 2 CONTROL
source. Fuse provided by

others.

DT06-3S DT04-3P
DEUTZ PLUG DEUTZ SOCKET

B - WHITEG+2 vdo)
\ B - WHITE
' DT06-3S CONNECTS \F
/ TO DT04-3P
C - BLACK

—= —

TOP VIEW OF VALVE
GREEN/YELLOW - GROUND A - BLACK(+12 voc

¢-12 vdc to BATTERY) ‘to BATTERY/IGNITION)

WIRING DIAGRAM

(+12 vdc> C - BLACK(+12 vdc>

SIDE PORTS MAY BE USED IF
NOTE: REAR PORTS ARE OBSTRUCTED.

WHEN PLUMBING PUMP BE SURE TO USE

THE PROPER PORT. IF YOU ARE NOT SURE
WHICH PORT IS SUCTION & WHICH IS MAIN
PRESSURE. LEAVE SHIPPING PLUGS IN PORTS
AND OPERATE PUMP NO LONGER THAN 3 SEC—
ONDS THIS WILL POP OUT THE MAIN PRESSURE
SHIPPING PLUG. BE SURE IT RUNS NO LONGER
THAN 3 SECONDS OR PERMANENT DAMAGE TO
PUMP MAY OCCUR!!

Factory Pressure Presets
High Pressure Valve(Red)

Up - 3200 psi

Down - 750 psi

NOTE:

TWIN CYLINDER APPLICATION
ARE FOR 4"/5"/6" DIAMETER b,
CYLINDERS ONLY B REV 3-10-21

CHAMPION 8S VALVE- TWIN

HYDRAULIC PLUMBING DIAGRAM
HYDRAULIC PLUMBING DIAGRAM soou s co. 1e.] PDA00BT-8S




"UOTJRIISNI[I oY) UO
umoys se arempiey pasoidde Juisn sjoxoeIg SUNUNOJA JOMO]
9} JUNOW PUE SISSBYD YoM} [[LIP ‘UONELI0] JSI0Y [NJSSI0INS 10}y

'syuouodwos JonT Y)Im 9OUIJIONUI AUR OAJI[AI 0 )& 10
210 pauonisodar oq Aeu JSIOY O], "9UIOJINUI JOqUIOWISSOI))
10J O9YD pue SISSEYS 9} UO ISI0Y d) d08[d

“Joyyoerg
SununoyA 10M0T Y} JO SUITIIUI)) Y} SIBJA "9A0QE J[qe)
) WOIJ UOISUSWIP D), Y} J99[3S ‘[OpOW ISIOY Y} UO paseq

(*S[opow SISSBYD UIe1Iod UO AIRA ABW INq
joyorlg 198uey Sunidg Ieay ayj puryaq .9 A[[ensn SI UOISUSWIP

113

SIY L) "J0AIJ ASUIH Jeay 9y} J0J SAUIIIUI)) JIeW pue 9J8d0]
(o8ed s1yy uo uonensnyyI 03 19J9Y)
:sdag danpadoag

‘142 —8l

d710€99SD

S8€7000°0S — 000°GE

‘1422 —81

d710€G5SO

'SE7000°GE — 00082

‘1491 — vl

d710299SD

'SE971.000°'8Z — 00072

‘1491 —-¢l

d718¢9S0

'S971.000°8Z — 00072

‘1491 ¢l

d1dH029SD

'SE7000'8L — 00071

1dvl—¢l

d1519980

'S€71.000'%Z — 000°'8L

‘1421 -0l

d1dHSG19S0

'SE7000°8L —000'¥L

‘1421 -0l

d1619S0

'SE7000°GL —000°LL

‘1421 -0l

d1519S0

'SE7000' 7L —000°LL

‘14¢1 -0l

d1516SD

'S917000°0L —000°8

142l -0l

d161¥SO

'S917000°0L -000°8

yibua pag
papuswwoday

I9POIA ISIOH

dMAO

«Scl 8¢l d710€99S0

«Scl «8€l d710€55SO

G611 «<€l d1829S0

G'96 G901 d710299S0

VL «C8 d1519980

«G6 501 d1dH0Z9SO

VL «C8 d1dHS1L9SO

«G'89 «92 d1519S0

«G'89 «9. d1516SO

«G'89 «92 d151¥SO

«69 «92 Md1G19SD

«69 «9. Md1G16SO

«69 «9. MH1S11¥SO

G99 G'29 MH12LvSO

HLL .0G HLL .S I9POIN

a|qe] uoisuawiq .9,

YIHSYM N0 .2/T (9)
(8 3avyD) - 1NN X3aH ONN £€1-2/1 (9)
(8 3avyD) 1109 AVaH XaH 91 .2 X £1-2/1 (9)

FAVMAUVYH DNILINNOW 13XOVYEE HIMO1

id73Mm 1ON Oa
SISSVHD MONYL FHL OL 1709 SLISIOH NOIdWYHD TV

(31gvL 335)
NOISNIWIQ 9.

14371 MO39
NOILYYLISNTI 33S

SQTAM LI
./ ONISN

aNNoYY TV a1am

13IN0vdg
JONIH ¥v3d

g3M SISSYHO
LSNIVOV HSNd4

114 ISNIN 13X0vyd

S1IIL LT SV AQO4 ¥v3a1d OL
S3AIS H10d NO 11V SISSYHD WIdLl

o

<L——>

SISSVHD MONyL

1DIOVIg

ONILNNOW ¥3IMO1

JAOW3Y 1ON Oa
SISSVHD HLIM 137T1vdvd 1LINN dTOH
0L d3sn SITONY L40ddNS LSIOH

sISSeyD }onJ] UQ uoi}es0 }SIOH - | 8INpPado.id

ON\,

Hoist and Equipment




IALNVIIVA dALVIDOSSY SAIOA
310J3.19Y) pue d.an[Iej] IS0y ISNed p[nod
pay1dads se duanpadoad siy)

ur10J13d 03 danjrey NOILAY 04

‘Apoq dwmnp ayp
Jo sy[1s Suoj 03 s190edg Apog pPlom

"SBAIR 10BIUOD [[B PUNOIE SP[OA
19[14 snonunuod . z/1 SIS ‘SIS
3uoT 03 szoddif o3uIyH 189y PIOM

"S[IRI SISSBUD U} YIm

[o11ered oq 3snw Apoq Ay, "qe)

yonu], woyj . z7/1-7 A1erewrxoxdde
sissey)) yoni], uo Apog dwn(g 29e[d

IS Suo]

oy uo dn aoej prnoys opis yo1Y}

«1 UL wede g4 Aorewnrxordde

s1oyorlg SUNUNOA ISIOH JOMO]

oY} JO OIS JOYIID UO [1BY SISSeyD)
yoni], oy Jo doj uo sy00[q UonISOJ

(DT o X.€ X 1) SYoo[g 10edS 11D

(13971 suonensny[ 2.9S)
:sd3)S 3 INpPAd0Ig

a Jiviaa
SISSVHD MoNyL

1DIOvAg
ONILLNNOW ¥3aIMO1

SINIOd NOILVYOOT 3SVIUD

uoljejjejsu] abulH Jeay pue Jaoedg pag - || inpadoid

i@

/




"ALNVHIVM 31V

-ID0SSY SAIOA FHO4343HL ANV FdN1Ivd
1SIOH 3ISNVO dTNOD d31dI03dS SV 34Nd3d
-0Odd SIHL NHO443d Ol 3dN1ivd *NOILNVYO

1OVHE
ONILNNOW ¥3IMO1

SISSYHD MONYL

[ENWENNIE]

SNONNLLNOD .2/T

i

(@3r1ddnS ¥IWOLSND)
JONVI4 IAISNI 2 M3IDS 135
T1IS ONO1 AQOg

"'SM3YOS
d3av3IH 3¥YNOS TFHL NILHOIL

ANV SY3ATNOHS YV L1417 IHL LSNIVOY
ATNYI4 SHVT10D 13S LSIOH 3HL 3aIis
"STIVY SISSVYHO MONYL JHL

NIHLIM @I431N3D SI LSIOH 3¥NS INVIN
(MO39

33S) "@13M 1371714 SNONNILNOD .2/L
ONISN ST1IS ONOT OL SNV L4117 a13m
"SISSVHO

MONYL FHL OLNO HSN14 AQOd 3HL LIS

(1437 NOILYYLSN T 339)
:Sd31S FHNA3D0¥d

7////////////////////////////////////////////////////
g N\

N
S SRS

S TR
D)
T1IS DNOT Ad0od I.

"SNOILYOOT ONILLI4 H0O4 (8) 39Vd O1 ¥343d "'ONILVYHIdO
3404349 SONILLI NOILYOIHaN1 11V ISVIYEO OL 3dNS IMVIN ‘310N

T

WAL

177

avo MoNdL

[

TIIS ONOT AQOE My ERRL -\ L]

39 1SNIN ST1IS ONO1 40
dOLl ANV SINYV LdIT ¥3ddn

NOLLVTIVLSNI 125344 00NI

JONIH dV3d ANV LSIOH INO¥Y4 MOVS ONIAOWSY - 11l 3-UNAII0™Ud




Hoist and Dump Body Installation Procedure

Install Hoist Assembly

Determine Hoist Location and Install Hoist

1. Measure 3 inches from the rear of the truck cab along the chassis and mark the distance with a
bright marker pen.

The 3 inch distance will not apply if there is an obstruction on the back of the cab or the chassis.
NOTICE If there is an obstruction, measure 3 inches from the obstruction towards the rear of the chassis

or remove the obstruction.

Measure and record the distance from the 3 inch mark to the end of the truck chassis.
Measure and record the length of the long sill on the bottom of the dump body.

. Determine amount of chassis to remove based on measurements taken and desired overhang.

. Once the correct distance is determined, cut a notch into the ends of the chassis rails to
accommodate the rear hinge flipper assembly and remove any excess rails.

. Align the rear hinge flipper assembly in the notches and install it with a 1/2 inch continuous fillet
weld on all contacting surfaces between the chassis rails and the rear hinge flipper assembly.
Using an appropriate lifting device, i.e., overhead crane, place the hoist on the chassis and check
for crossmember interference. The hoist may be repositioned fore or aft to relieve any interference
with truck components.

8. Locate and mark centerline for rear hinge pivot.

9. Based on the hoist model, select the “G” dimension from the table associated with the hoist.

10. Mark the centerline of the lower mounting bracket on the hoist assembly.

11. After successful hoist location, drill truck chassis and mount the lower mounting brackets using
approved hardware.

12. Connect hydraulic lines to hoist and use the hoist controls to raise and lower the hoist to test
operation of the hoist.

Install Dump Body

A 1):1, [e] 5.8 Dump bodies are very heavy! Be careful when lifting or moving.

Determine Body Location and Install Body
1. Using an appropriate lifting device i.e., overhead crane, place the body on the chassis and check
for correct alignment with chassis. Be sure that the body is aligned with the measurements in step 1.
2. Using the hoist controls, raise the hoist until upper lift points are flush against cross sill, but not
high enough to lift the body.
. Tack weld rear hinge flippers and upper lift points enough to allow the body to be raised safely.
Using the hoist controls, raise the body high enough to engage the safety prop.
. Securely weld rear hinge flippers and upper lift points to the body.
. Allow welds to cool and grease all pivot points and grease fittings with EP-2 chassis grease or
equivalent. (Refer to hoist dimensions, capacities, & parts pages for grease fitting locations.)

CHAMPIONY,

Hoist and Equipment




Safety Prop Installation
Federal Regulation 1926.601, paragraph 10, requires the use of a Safety Prop (Safety Strut or Body
Prop) on Dump Trucks and Dumping Trailers.

Do not place any personal body parts between the truck chassis and the moving parts of the hoist
and dump body.

Do not use the safety prop when the dump body is loaded.

Do not use damaged, bent, or loose safety props. Replace if damaged or bent and tighten all loose
bolts.

Read and understand the safety labels accompanying the safety prop. If label is damaged or
missing, replace with a new label.

Safety Prop Information
. Safety prop is not designed to be used when the dump body is loaded. It is designed to be used
only when the body is empty and needs cleaning, inspecting, or maintenance.
. Godwin hoists are equipped with a single safety prop for dump bodies below 13 feet in length,
and two safety props for dump bodies above 13 feet in length.
. To prevent damage to safety prop and other equipment, keep safety prop stowed in prop
mounting bracket when not in use.

Using the Safety Prop

1. Use the hoist controls to raise the dump body high enough to stand the safety prop up.

2. Align the safety prop with the safety cup and slowly lower the dump body down.

3. When the safety prop is no longer required. Use the hoist controls to raise the dump body high
enough to clear the safety prop and lower the safety prop down into a safe position.

Safety Prop & Cup Installation

Note: The following instructions are for single safety prop trucks. Extra care must be taken when

locating dual safety props to prevent drilling into a hydraulic hose or an electrical wire.

1. Use the hoist to raise the dump body high enough to allow for measurement of correct alignment
of safety prop and cup. Leave body raised until installation is complete.

Note: The safety prop cup must be located on a dump body cross channel. This means that the cup will be

tucked-up inside of the dump body so that it can be welded to the cross channel, and the floor of the body.

Note: When correctly installed the safety prop will angle slightly (80°) towards the rear of the truck. Put another

way, 90° is perpendicular (vertical) to the truck frame therefore 80° is 10° off of vertical. This will prevent the

safety prop from slipping out of the safety cup.

2. Assemble the safety prop and pivot bracket by inserting a %2 inch bolt through the bracket and the
prop. Secure it lightly with a nut.

3. Align the pivot bracket even with the top of the truck chassis and tip the safety prop 80° towards
the rear of the truck. Slide the bracket and prop assembly along the chassis until the location of the
safety cup is determined.

Prior to locating the safety cup and prop carefully inspect the area for any wiring or hydraulic hoses.

NOTICE Pay particular attention to the inside of the chassis where the two holes for the pivot bracket

will be drilled. Temporarily move any wiring or hoses out of the way when drilling.

CHAMPION).

Hoist and Equipment




Safety Prop Instructions (continued)
Safety Prop & Cup Installation (continued)

Mount the safety cup to the cross member, and underside of the floor. Secure it with a C-clamp
and weld all contact points with 3/8 inch bead.

Place the end of the safety prop in the newly mounted safety cup (at the 80°angle) and mark the
location for the holes to be drilled into the truck chassis.

. Disassemble the safety prop and pivot bracket by removing the %z inch bolt holding the bracket

and the prop together.
. Align the pivot bracket to the mark on the chassis and remark the holes.

Remove the pivot bracket and drill the two holes. (refer to notice above)
Mount the pivot bracket to the chassis with the lower bolt and assemble the safety prop to the
pivot bracket and chassis using the longer bolt.

10. Tighten the lower (shorter) bolt firmly to the chassis and tighten the upper (longer) bolt enough to
allow the safety prop to move back and forth, with effort.

11. Align the safety prop with the safety cup and rest the body on the safety prop and test for stability.
(The safety prop should not move and should stay in the safety cup.)

12. Lift body off of safety prop and check tightness of bolts.

13. Lower safety prop forward alongside the chassis and lower body fully.

Safety Prop Pivot Bracket
bolied to Chassis (2) places.
Do Not Weld to Chassis!

Anchoring (Sharter) Bolt

Safety Prop Installation

CHAMPIONY,

Hoist and Equipment




CS412TRK Capacities

Dump Angle (Degrees)
Body Length (Feet) [ Overhang (Inches) "G" Dimension (Inches)
45 Deg.(62.5 Inches) 50 Deg. (56.5 Inches)

CHAMPION.

Hoist and Equipment




CS412TRK Dimensions

3,
1 Ag

1874

Front View

G Grease Fitting Locations

—1

S

et@

j —

7

CHAMP

Hoist and Equipment

ION\

] ’ Bottom View

Back View



CS412TRK Parts List

@ Greese Fitting Locations

CS412TRK Parts List (refer to engineering drawing A12454)

)
<

Part Number

Description

W12439

Scissor Hoist Weldment, CS412T

W12451

Upper lift Arm Weldment, CS412T

102-411-Al

Hex Bolt, 1/2” x 2 1/2”

162-10-S

Lock Nut, 1/2”

A21324

Cylinder Assembly 412

PC12458

Collar, Lift Arm 1-7/16”

P34

Set Screw 3/8”-16 x 3/4” Square Head

P10100

Serial Plate

PAAP43

Rivet, 1/8” Cherry Pop

SM12580

Bottom Cylinder Shaft, 412T

Z| S| of | w| o v w| | —

125-256

Pin, Cotter

—_
\]

NS [ NG S [ N (U Y NG I \G) QU U QU [y \G ) QS

W12582

Lower Lift Point Weldment 412T




CS415TRK Capacities

Dump Angle (Degrees)
Body Length (Feet) | Overhang (Inches) "G" Dimension (Inches)
45 Deg.(76 Inches) 50 Deg. (69 Inches)

CHAMPION.

Hoist and Equipment




CS415TRK Dimensions

41

18 2

Top View Front View

G Grease Fitting Locations

Bottom View Back View

CHAMPIONY,

Hoist and Equipment




CS415TRK Parts List

@ Greese Fitting Locations

CS415TRK Parts List (refer to engineering drawing A12673)
Part Number Description
102-617-L Hex Cap Screw, 5/8 x 4, GR 9
PC12161 Collar, Lift Arm 1-7/8”
P34 Set Screw 3/8”-16 x 3/4” Square Head
143-7 Nylon Lock Nut, 5/8”
W12334 Scissor Hoist Weldment, 415T
125-259 Cotter Pin, 1/4”x 2 1/2”
A21321 Cylinder Assembly 415 DA
P10200 Serial Plate
PAAP43 Rivet, 1/8” Cherry Pop
PC12651 Bottom Cylinder Shaft, 415/515/615/6151LS/415T/515T/615T
PC10627 Upper Lift Arm, 1-7/8”
W12352 1-7/8” Lower Lift Arm Weldment

oy b=y V=Y (-1 ST RGN KUY (F NS ORY ()

NN»—‘-h»—»—*Nl\)r—-oo-lk»—g

—_
[\




CS515TRK Capacities

Dump Angle (Degrees)
Body Length (Feet) | Overhang (Inches) "G" Dimension (Inches)
45 Deg.(76 Inches) 50 Deg. (69 Inches)

CHAMPION.

Hoist and Equipment




CS515TRK Dimensions

181

Front View

Side View

%Tq; W

]:rlu Back View
Bottom View

CHAMPION),

Hoist and EQUIpMENt ———_is




CS515TRK Parts List

CS515TRK Parts List

Part Number Description
A21322 Cylinder Assembly, 515 DA
102-617-L Hex Cap Screw, 5/8 x4, GR 9
PCI12161 Collar, Lift Arm 1-7/8”
P34 Set Screw 3/8”-16 x 3/4” Square Head
143-7 Nylon Lock Nut, 5/8”
W12334 Scissor Hoist Weldment, 515T
125-259 Cotter Pin, 1/4”x 2 1/2”
PC12573 Upper lift Arm Weldment, 515T
PC12574 Lower Lift Point Weldment 515T
PAAP43 Rivet, 1/8” Cherry Pop
PC12572 2” Spacer
P10200 Serial Plate
PC12651 Bottom Cylinder Shaft, S15T

—

O| 0| Q[N | n|[h|WwW|DN

—
(e

—_
—

—
[\

—_— = N BN NN == | —]| —

Ju—
w




CS615TRK Capacities

Dump Angle (Degrees)
Body Length (Feet) [ Overhang (Inches) "G'" Dimension (Inches)
45 Deg.(76 Inches) 50 Deg. (69 Inches)

CHAMPION.

Hoist and Equipment




CS615TRK Dimensions

il

Top View

18'%
Front View

@p Grease Fitting Locations

Side View

D Fioh

Bottom View

Back View

CHAMPIONY,

Hoist and Equipment




CS615TRK Parts List

(12 " ©,
<

o &
@ Greese Fitting Locations

CS615TRK Parts List
Part Number Description
102-617-L Hex Cap Screw, 5/8 x 4, GR 9
PCl12161 Collar, Lift Arm 1-7/8”

P34 Set Screw 3/8”-16 x 3/4” Square Head
143-7 Nylon Lock Nut, 5/8”

W12334 Scissor Hoist Weldment, 615T
125-259 Cotter Pin, 1/4”x 2 1/2”

A21323 Cylinder Assembly, 615DA

PAAP43 Rivet, 1/8” Cherry Pop

P10200 Serial Plate

PC12573 Upper Lift Arm Weldment, 615T
PC12574 Lower Lift Point Weldment 615T
SM12016 Bottom Cylinder Shaft, 615T

=

—IN|IN| = B =] == 0c0 _;;,_(2,

oy =N V-1 RCRY RN - [UY I JVRY Y

—
[\




CS412TRK/CS415TRK/CS515TRK/CS615TRK Rear Hinge Assembly

& - Grease Point Location

PARTS LIST
PART NUMBER DESCRIPTION
PC10463 HINGE - 1-3/4" FLIPPER
F13694 REAR HINGE ANGLE - ALTEC
PC131218 REAR HINGE SUPPORT, 1-3/4"- 50 DEG. BOLT-IN PIN
PC10816 1-3/4" REAR HINGE PIN, SHORT VERSION
102-213-A1 HEX BOLT, 3/8 X 3 LG. GR 8
P800 1/8" PIPE THREAD GREASE FITTING
162-8-S HEX LOCK NUT (STOVER) 3/8

CHAMPIONY.

Hoist and Equipment




CS520TRK Capacities

Dump Angle (Degrees)
Body Length (Feet) | Overhang (Inches) "G" Dimension (Inches)
45 Deg.(105.5 Inches) 50 Deg. (95.5 Inches)

CHAMPION.

Hoist and Equipment




CS520TRK Dimensions

CHAMPION.

Hoist and Equipment




CS520TRK Parts List

PARTS LIST

QO
3

PART NUMBER

DESCRIPTION

—

W12335

SCISSOR HOIST WELDMENT, 520T/620T

143-7

5/8" NYLON LOCK NUT

PC10626

2-1/4" UPPER LIFT ARM

PC12157

SET COLLAR FOR 2-1/4" LIFT ARM

P34

SET SCREW 3/8"-16 x 3/4" SQHD

102-617-L

Hex Cap Screw, 5/8 x 4, GR 9

W21215

WELDMENT, 6-20 DA CYLINDER & CAP

PAAP43

RIVET, 1/8" CHERRY POP

O (N[O|UV|hWIN

P10100

SERIAL PLATE

PC13285

LOWER LIFT ARM, 2 1/4"

125-257

PIN, COTTER 2"

=INN[R AR R]o| A N|—|—

PC12600

CYLINDER MOUNT SHAFT, 520T/620T




Body Length (Feet)

CS620TRK Capacities

Overhang (Inches)

Dump Angle (Degrees)

"G" Dimension (Inches)

45 Deg.(105.5 Inches)

50 Deg. (95.5 Inches)

CHAMPION.

Hoist and Equipment




CS620TRK Dimensions




CS620TRK Parts List

PARTS LIST

PART NUMBER

DESCRIPTION

—

102-617-A1

CAP SCREW, 5/8 x 4

125-257

PIN, COTTER 2"

162-10-S

1/2" LOCK NUT

W21215

WELDMENT, 6-20 DA CYLINDER & CAP

P34

SET SCREW 3/8"-16 x 3/4" SQHD

PC12157

SET COLLAR FOR 2-1/4" LIFT ARM

PC12600

CYLINDER MOUNT SHAFT, 520T/620T

W12335

SCISSOR HOIST WELDMENT, 520T/620T

OO IN[OUN|hAWIN

PC13285

LOWER LIFT ARM, 2 1/4"

PC10626

2-1/4" UPPER LIFT ARM

P10100

SERIAL PLATE

@]
-hHNNI—‘I—‘-hmI—'-I—tNI—tj

PAAP43

RIVET, 1/8" CHERRY POP




CS5520TRK Capacities

Dump Angle (Degrees)
Body Length (Feet) | Overhang (Inches) "G" Dimension (Inches)
45 Deg.(105.5 Inches) 50 Deg. (95.5 Inches)

CHAMPION.

Hoist and Equipment




CS5520TRK Dimensions

CHAMPIONY

st and Equipmen




CHAMP

Hoist and Equipment

ION\

CS5520TRK Parts List

PARTS LIST

PART NUMBER

DESCRIPTION

102-617-L

Hex Cap Screw, 5/8 x 4

162-10-S

1/2" LOCK NUT

SM12058

CYLINDER MOUNT SHA
6615/6620/5530/6630/5
6620T

W12336

WELDMENT, 5520T/662
SCISSOR HOIST

M21015

HYDRAULIC CYLINDER
FOR 520/620

PC12157

SET COLLAR FOR 2-1/4
ARM

P34

SET SCREW 3/8"-16 x 3
SQHD

102-213-A1

HEX BOLT, 3/8 X 3 LG.

118-3-Al

Lock Washer, 3/8

W21250

WELDMENT, 520 DA
CYLINDER

PC21143

5 INCH GLAND-2-1/2 IN
SHAFT

PC21123

5" PISTON

P10200

CHAMPION SERIAL PLA

PAAP43

RIVET, 1/8" CHERRY PO

PC13285

LOWER LIFT ARM, 2 1/

PC10626

2-1/4" UPPER LIFT ARM

ANSI B18.2.2 - 3/8 -
16

Hex Nuts (Inch Series)




Body Length (Feet)

CS6620TRK Capacities

Overhang (Inches)

Dump Angle (Degrees)

"G" Dimension (Inches)

45 Deg.(105.5 Inches)

50 Deg. (95.5 Inches)

CHAMPION.

Hoist and Equipment




CS6620TRK Dimensions




CS6620TRK Parts List

PARTS LIST

o)
3

PART NUMBER

DESCRIPTION

—

W12336

WELDMENT, 5520T/6620T SCISSOR HOIST

162-10-S

1/2" LOCK NUT

PC10626

2-1/4" UPPER LIFT ARM

P34

SET SCREW 3/8"-16 x 3/4" SQHD

PC12157

SET COLLAR FOR 2-1/4" LIFT ARM

102-617-L

Hex Cap Screw, 5/8 x4, GR 9

A21328

CYLINDER ASSEMBLY, 6620T DA

P10100

SERIAL PLATE

Ol (N |h[WN

PAAP43

RIVET, 1/8" CHERRY POP

PC13285

LOWER LIFT ARM, 2 1/4"

| =
Ll =]

HINIRAREFERININIBRIOININ| -

SM12058

CYLINDER MOUNT SHAFT,
6615/6620/5530/6630/5520T/6620T

102-213-A1

HEX BOLT, 3/8 X3 LG. GR 8

118-3-A1

Lock Washer, 3/8

===
HlWIN

116-3-Al

Hex Nut, 3/8 UNC




CS415LP Capacities

Dump Angle (Degrees)
Body Length (Feet) | Overhang (Inches) "G" Dimension (Inches)
45 Deg.(76 Inches) 50 Deg. (68.5 Inches)

CHAMPION.

Hoist and Equipment




CS415LP Dimensions

_.:\Q

-l=j 26
Front View

Top View

GGreme Fitting Locations

&

Bottom View

Back View

CHAMPIONY,

Hoist and Equipment




CS415LP Parts List

o ® D

\’)

@ Greese Fitting Locations

Part Number

Description

W12403

Weldment, 415 Scissor Hoist (Fab Cross Tubes)

PCi12161

Collar, Lift Arm 1-7/8”

P34

Set Screw 3/8”-16 x 3/4” Square Head

PC10627

Upper lift Arm, 1-7/8”

102-617-L

Hex Cap Screw, 5/8 x 4, GR9

A21321

415DA Cylinder Assembly

125-257

Pin, Cotter 2”

PC13286

Lower Lift Arm, 1-7/8”

O| oo I &N | B W N

P10200

Serial Plate

—
S

PAAP43

Rivet, 1/8” Cherry Pop

Ju—,
J—

143-7

Lock Nut, 5/8 UNC

—_
[\

PC12651

Bottom Cylinder Shaft, 415/415T




CS515LP Capacities

Dump Angle (Degrees)
Body Length (Feet) | Overhang (Inches) "G" Dimension (Inches)
45 Deg.(76 Inches) 50 Deg. (68.5 Inches)

CHAMPION.

Hoist and Equipment




CS515LP Dimensions

26
Front View

@ Grease Fitling Locations

Back View

Bottom View

CHAMPIONY,

Hoist and Equipment




CS515LP Parts List

@ Greese Fitting Locations
CS515LP - Parts List (refer to engineering drawing A12428)
Part Number Description
W12403 Weldment, 515 Scissor Hoist (Fab Cross Tubes)
PC13286 Lower Lift Arm, 1-7/8”

P34 Set Screw 3/8”-16 x 3/4” Square Head
PC12161 Collar, Lift Arm 1-7/8”

PC12651 Bottom Cylinder Shaft, 515/515T
125-257 Pin, Cotter 2”

PC12572 2” Spacer

A21322 515DA Cylinder Assembly

143-7 Nut, Lock, 5/8 UNC

PC10627 Upper lift Arm, 1-7/8”
102-617-L Hex Cap Screw, 5/8 x 4, GR9
PAAP43 Rivet, 1/8” Cherry Pop

P10100 Serial Plate

O oo I | | K| W[

—_
(=]

—_
—_

—
\S)

—_
w




CS615LP Capacities

Dump Angle (Degrees)
Body Length (Feet) [ Overhang (Inches) "G'" Dimension (Inches)
45 Deg.(76 Inches) 50 Deg. (68.5 Inches)

CHAMPION.

Hoist and Equipment




CS615LP Dimensions

4% 6

26
Front View

@ Grease Fitting Locations

Back View

Bottom View

CHAMPIONY,

Hoist and Equipment




CS615LP Parts List

o \/v/

<

S

.ﬁ' D ® @ Greess Fitting Looations

GS615LP - Parts List (refer to engineering drawing A12429)

Part Number

Description

W12403

Weldment, CS615LP Scissor Hoist (Fab Cross Tubes)

PC13286

Lower Lift Arm, 1-7/8”

P34

Set Screw 3/8”-16 x 3/4” Square Head

PC12161

Collar, Lift Arm 1-7/8”

PC12651

Bottom Cylinder Shaft

125-257

Pin, Cotter 2”

A21325

Cylinder Assembly, 615DA

143-7

Lock Nut, Nylon, 5/8 UNC

O 0| Q| O | K| Wl N

PC10627

Upper lift Arm, 1-7/8”

—_
S

102-617-L

Hex Cap Screw, 5/8 x 4, GR9

[
—_

PAAP43

Rivet, 1/8” Cherry Pop

—_
\S]

P10100

Serial Plate




CS615HDLP Capacities

Dump Angle (Degrees)
Body Length (Feet) | Overhang (Inches) "G" Dimension (Inches)
45 Deg.(82 Inches) 50 Deg. (74 Inches)

CHAMPION.

Hoist and Equipment




CS615HDLP Dimensions
45%

F
25%, ‘

Front View

4o 1

DBack View

CHAMPIONY,

Hoist and Equipment




CS615HDLP Parts List

@ Greese Fitting Locations
GS615SHDLP - Parts List (refer to engineering drawing A12557)
Part Number Description
W12482 615HD Scissor Hoist Weldment (Fab Cross Tubes)
116-7-Al Hex Nut, 5/8” UNC
PC10626 Upper lift Arm, 2-1/4”
P34 Set Screw 3/8”-16 x 3/4” Square Head
PC12157 Set Collar for 2-1/4” Lift Arm
102-617-L Hex Cap Screw, 5/8” x 47, GR9
A21323 615 DA Cylinder Assembly
PAAP43 Rivet, 1/8” Cherry Pop
P10200 Serial Plate, Champion
PC13285 Lower Lift Arm, 2-1/4”
SM12048 Bottom Cylinder Shaft, 615
102-213-Al Hex Bolt, 3/8” x 3” LG. GR8
118-3-Al1 Lock Washer, 3/8”
116-3-Al Hex Nut, 3/8” UNC

Q
2

[,

O| oo | O | | W[ N

—_
S

—_
J—

—_
[\

—_
w

e e e e B e B Y e e B Y e Y Y

—_
~




CS620HDLP Capacities

Dump Angle (Degrees)
Body Length (Feet) | Overhang (Inches) "G" Dimension (Inches)
45 Deg.(105.5 Inches) 50 Deg. (95.5 Inches)

CHAMPION.

Hoist and Equipment




CS620HDLP Dimensions

513

25%

Front View

@ Grease Fitting Locations

Back View

Bottom View

CHAMPIONY,

Hoist and Equipment




CS620HDLP Parts List

s’\';\ g

@ Greese Fitting Locations
GS620HDLP - Parts List (refer to engineering drawing A12556)
Part Number Description
W12489 Scissor Hoist Weldment (Fab Cross Tubes) CS620HDLP
116-7-A1 Hex Nut, 5/8 UNC
PC10626 Upper lift Arm, 2-1/4”
PCI12157 Set Collar for Upper Lift Arm 2-1/4”
P34 Set Screw 3/8”-16 x 3/4” Square Head
102-617-L Hex Cap Screw, 5/8 x 4”, GR9
A21328 620 DA Cylinder Assembly
PAAP43 Rivet, 1/8” Cherry Pop
P10100 Serial Plate
PC13285 Lower Lift Arm, 2-1/4”
PC12601 Cylinder Mount Shaft
102-213-Al Hex Bolt, 3/8 x 3” LG. GRS
118-3-A1 Lock Washer, 3/8”
116-3-A1 Hex Nut, 3/8” UNC

—_—

O| oo 9| O | | W[ DN

—_
(=]

—_
—_

—
\S)

—_
w

—| =] =] = =] ] =] =] 0| B | =] —

—_
~




CS6615LP Capacities

Dump Angle (Degrees)
Body Length (Feet) | Overhang (Inches) "G" Dimension (Inches)
45 Deg.(82 Inches) 50 Deg. (74 Inches)

CHAMPION.

Hoist and Equipment




CS6615LP Dimensions

HlFe] ™= = sl

25%
Front View

G Grease Fitting Locations

Back View

Bottom View

CHAMPIONY,

Hoist and Equipment




CS6615LP Parts List

@ Greese Fitting Locations

CS6615LP - Parts List (refer to engineering drawing A12552)

Q
2

Part Number Description

—_

W12647

6615 Scissor Hoist Weldment (Fab. Lift Arms)

W21214

615 DA Cylinder Assembly

PAAPA43

Rivet, 1/8” Cherry Pop

P10100

Serial Plate

PC13285

Lower Lift Arm, 2-1/4”

P34

Set Screw 3/8”-16 x 3/4” Square Head

PC12157

Set Collar for 2-1/4” Lift Arm

SM12058

Bottom Cylinder Shaft, 6615

O oo Q| | | K| VLI N

102-213-Al

Hex Bolt, 3/8 x 3 LG. GR8

—
(=]

118-3-A1

Lock Washer, 3/8

—_
Ju—

116-3-A1

Hex Nut, 3/8 UNC

—
[\

143-7

Lock Nut, Nylon, 5/8 UNC

—
w

PC10626

Upper lift Arm, 2-1/4”

—_
~

N N N =] = =] =] B oo N =] & N —

102-617-L

Hex Cap Screw, 5/8 x 4, GR9




CS6620LP Capacities

Dump Angle (Degrees)
Body Length (Feet) | Overhang (Inches) "G" Dimension (Inches)
45 Deg.(106.5 Inches) 50 Deg. (96.5 Inches)

CHAMPION.

Hoist and Equipment




CS6620LP Dimensions

Front View

G Grease Fitting Locations

$ Back View $

Bottom View D

CHAMPIONY,

Hoist and Equipment




CS6620LP Parts List

2

0

@ Greese Fitting Locations

CS6620LP - Parts List (refer to engineering drawing A12649)

Part Number

Description

—_

W12640

6620 Scissor Hoist Weldment (Fab. Saddle & Lift Arms)

A21387

620 DA Cylinder Assembly & Cap with O-Ring fittings

P10200

Serial Plate

PAAPA43

Rivet, 1/8” Cherry Pop

PC13285

Lower Lift Arm, 2-1/4”

P34

Set Screw 3/8”-16 x 3/4” Square Head

PC12157

Set Collar for 2-1/4” Lift Arm

SM12058

Bottom Cylinder Shaft, 6620

O| o Q| O | | W N

102-213-Al

Hex Bolt, 3/8” x 3” LG. GR8

—_
(]

118-3-A1

Lock Washer, 3/8”

J—,
J—

116-3-A1

Hex Nut, 3/8” UNC

—_
\S]

116-7-A1

Hex Nut, 5/8” UNC

J—,
w

PC10626

Upper lift Arm, 2-1/4”

—_
N

N N N =] = =] =] B oo N | —]| N —

102-617-L

Hex Cap Screw, 5/8 x 4, GR9




Body Length (Feet)

CS628LP Capacities

Overhang (Inches)

Dump Angle (Degrees)

"G" Dimension (Inches)

45 Deg.(132 Inches) 50 Deg. (119.5 Inches)

CHAMPION.

Hoist and Equipment




CS628LP Dimensions

66'}15
1,

25%
Front View

G Grease Fitting Locations

Sude View

®

Back View

Bottom View

CHAMPIONY,

Hoist and Equipment




CS628LP Parts List

) @ Greese Fitting Locations
CS628LP - Parts List (refer to engineering drawing A12554)
Part Number Description
W12508 628 Scissor Hoist Weldment (Fab Cross Tubes)
116-7-A1 Hex Nut, 5/8” UNC
PC10626 Upper lift Arm, 2-1/4”
PC12157 Set Collar for 2-1/4” Lift Arm
P34 Set Screw 3/87-16 x 3/4” Square Head
102-617-L Hex Cap Screw, 5/8 x 4, GR9
A21343 628 DA Cylinder Assembly
P10100 Serial Plate
PAAP43 Rivet, 1/8” Cherry Pop
PC13285 Lower Lift Arm, 2-1/4”
SM12048 Bottom Cylinder Shaft, 628
102-213-A1 Hex Bolt, 3/8 x 3 LG. GRS
118-3-Al1 Lock Washer, %
116-3-Al Hex Nut, 3/8 UNC

Q
2

—_

O| oo Q| N | ]| VL N

—_
S

—_
—_

—_
[\

—
w

e e e e B I B Y e e e e Y S Y

—_
~




CS5530LP Capacities

Dump Angle (Degrees)
Body Length Overhang e )
(Feet) (Inches) 'G" Dimension (Inches)

45 Deg.(138 Inches) 50 Deg. (125 Inches)

CHAMPION.

Hoist and Equipment




CS5530LP Dimensions

Front View

@ Grease Fitting Locations

Back Visw

Bottom View

CHAMPIONY,

Hoist and Equipment




CS5530LP Dimensions

@ Greese Fitting Locations

CS5530LP - Parts List (refer to engineering drawing A12553)

Q
2

Part Number

Description

—

W12535

5530 Scissor Hoist Weldment (Fab Cross Tubes)

A21409

530 DA Cylinder Assembly with O-Ring Fittings

P10200

Serial Plate

PAAP43

Rivet, 1/8” Cherry Pop

PC13285

Lower Lift Arm, 2-1/4”

P34

Set Screw 3/8”-16 x % Square Head

PC12157

Set Collar for 2-1/4” Lift Arm

SM12058

Bottom Cylinder Shaft, 628

O| oo | O | | W[ N

102-213-Al

Hex Bolt, 3/8 x 3” LG. GRS

—
S

118-3-A1

Lock Washer, 3/8”

J—
—_

116-3-A1

Hex Nut, 3/8” UNC

—
[\

116-7-A1

Hex Nut, 5/8” UNC

—_
w

PC10626

Upper lift Arm, 2-1/4”

—_
~

N N N =] = =] =] B[ 0| N B =] DN —

102-617-L

Hex Cap Screw, 5/8” x 4”, GR9




Body Length (Feet)

CS6630LP Capacities

Overhang (Inches)

Dump Angle (Degrees)

"G'" Dimension (Inches)

45 Deg.(138 Inches)

50 Deg. (125 Inches)

CHAMPION.

Hoist and Equipment




CS6630LP Dimensions

Front View

@ Grease Fitting Locations

et

Back Viaw

Bottom View

CHAMPIONY,

Hoist and Equipment




CS6630LP Parts List

[
~

@ Greese Fitting Locations

GS6630LP - Parts List (refer to engineering drawing A12547)

Part Number

Description

—

W12535

5530 Scissor Hoist Weldment (Fab Cross Tubes)

A21415

630 DA Cylinder Assembly with O-ring Fittings

P10200

Serial Plate

PAAP43

Rivet, 1/8” Cherry Pop

PC13285

Lower Lift Arm, 2-1/4”

P34

Set Screw 3/8”-16 x 3/8” Square Head

PC12157

Set Collar for 2-1/4” Lift Arm

SM12058

Bottom Cylinder Shaft

O oo Q| | | | VLI N

102-213-Al

Hex Bolt, 3/8” x 3” LG. GR8

—_
(=]

118-3-A1

Lock Washer, 3/8”

—_
—

116-3-A1

Hex Nut, 3/8” UNC

—
\9)

116-7-A1

Hex Nut, 5/8” UNC

—_
O8]

PC10626

Upper lift Arm, 2-1/4”

—_
N

N N N = =] = =] ] o] N B =] N —

102-617-L

Hex Cap Screw, 5/8” x 47, GR9




Rear Hinge Assembly

PARTS LIST
PART NUMBER DESCRIPTION
PC10355C 2° REAR HINGE BLOCK, CASTING LG. CONTRACTOR BODY|
SM20065 REAR HINGE SHAFT
125-259 COTTER PIN, 14 x 2 172
PC10336 BRACKET, CASTING FRAME ATTACH, 10" REAR HINGE
P800 178" PIPE THREAD GREASE FITTING

CHAMPIONY,

Hoist and Equipment




WARRANTY

: Champion Hoist and Equipment warrants these products for a period of 36 months from the date

S of sale to the customer.

D This warranty provides that the equipment shall be free of defective materials and workmanship,
or we will replace or repair at our factory, any part that our inspection shows to be defective.

) The hydraulic valve, pump, motor, hoses, and other purchased products are not manufactured or
) warranted by Champion Hoist and Equipment and are therefore covered by the warranties of the
<) manufacturer of these products.
<
) Any part shipped to the factory shall be prepaid, and will be returned collect. Champion Hoist
() and Equipment does not assume responsibility for shipping, labor or travel expenses.
<

We reserve the right to make improvements to any of our product without notice or obligation
<D regarding model previously sold.

CHAMPION.

Hoist and EquipMent —————i—




Maintenance and Service Record






